
Infrastructure Development Division, Umgeni Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
 P.O. Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax +27 (33) 341 1167 / Toll free: 0800 331 820  
Email: info@umgeni.co.za / Web: www.umgeni.co.za

©
 U

m
ge

ni
 W

at
er

 2
02

1

Improving Quality of Life and Enhancing Sustainable Economic Development.
Think Water, 

think Umgeni Water.

Volume 6:
 Upper uThukela System

In
fr

as
tr

u
ct

u
re

 M
as

te
r 

P
la

n
 2

02
1

20
21

/2
02

2 
– 

20
51

-2
05

2

Volume 4:
 South Coast System



 

 
 
 
 
 
 
 
 
 
 
 
 
 

For further information, please contact: 

 

 

 

 

Planning Services 
[...]
Disinfection Dosing Capacity: 10 kg/hr Chlorinator 

Disinfectant Storage Capacity: 1 ton cylinders. Sufficient storage available. 

Total Treated Water Storage Capacity: 2 x onsite reservoirs 4 Ml  + 2.6 Ml a 

a Confirmed through onsite measurements by Umgeni Water staff



 
 55 Figure 13.25 Ezakheni WTP Supply System layout (NGI 2014; Umgeni Water 2019). 



 
 56 

 
 

Figure 13.26  Ezakheni WTP Supply System schematic. 

 



 
 

57 

Raw water is pumped from the raw water pump station (Table 13.20) at the uThukela River Weir via 
a 1.35 km long, 600 mm diameter steel rising main and a 1.26 km long, 400 mm diameter steel rising 
main (Table 13.21) to the Ezakheni WTP. The raw water pump station can house 6 pumps (6 new APE 
turbine pumps were fitted in 2020). Three Flygt submersible pumps were decommissioned. UW is 
currently using three APE pumps to provide approximately 42 Ml/day30. The Ezakheni WTP is located 
on the northern bank of the uThukela River at an elevation of 930 mASL (DWAF 1998: 50). The APE 
turbine pumps could provide up to a maximum of 66 Ml/day, significantly more than the plant can 
process. A number of other facets of the plant would also have to be upgraded in the near future in 
order for UW to fully make use of the extra raw water. The dosing facility for chlorine and 
polyelectrolyte has been upgraded. 
 
The potable water pump station at the WTP houses pump sets that supply two separate sub-systems 
as listed below: 
 

 The Aasvoëlkop Pump Station at the WTP supplies potable water to Ezakheni’s Aasvoëlkop Old 
Reservoir (10 Ml) and Aasvoëlkop New Reservoir (9 Ml) via a 2 km long, 400 mm diameter steel 
pipe and a 2 km long, 350 mm diameter steel pipe for distribution to the areas of Qinisa, 
Ezakheni E, Ezakheni C, Ezakheni D, Ezakheni A and B and the Ezakheni School/College; and 

 The Abattoir Hill Pump Station at the WTP supplies potable water to the Abattoir Hill Reservoir 
(20 Ml) via a 5.5 km long, 700 mm diameter steel pipe for distribution to the areas of Ezintabeni, 
Ezakheni IA, Braakfontein, Peters Industrial Park, Umbulwana Area, part of St Chads, 
Modderspruit, Graythorne, Aloe Park and Acaciaville. 

(DWAF 1998: 50; Umgeni Water 2016: database). 
 
The uThukela District Municipality then distributes the potable water from the Aasvoëlkop and 
Abattoir Hill Reservoirs through a system of distribution and terminal reservoirs (which includes the 
Maidens Castle Reservoir from the Abattoir Hill Reservoir and the Weltevreden and Rosehill Reservoirs 
from the Aasvoëlkop Reservoirs) to the respective communities as shown in Figure 12.33. A number 
of water meters should be installed at strategic points within the WTP and on the outgoing pipelines 
in order to assist with the necessary water balances and water demand management. This task is being 
planned by UW. Numerous leaks have been identified on the bulk pipelines and secondary bulk 
pipelines. uThukela DM and UW are in the process of planning repairs on these pipelines, as well as 
the repair or installation of isolating valves and scour valves. The reservoir, pump station and pipeline 
details are summarised in Table 13.22, Table 13.23 and Table 13.24. 
 

 An Infrastructure Assessments project by Cooperative Governance and Traditional Affairs 

KZN (CoGTA)  was concluded in September 2020.  It reported the following as “quick win 

projects”:Re-lining of bulk supply lines from WTP’s to command reservoirs, at 

R32 000 000.00 

 WCWDM, at R10 000 000.00 

 

                                                            
30 Personal communication, Yovesh Danilala, Operations, UW, North West Region (20 March 2020) 



 
 58 

 

Table 13.20  Pump details: Ezakheni Raw Water Pump Station. 

System 
 

Pump Station Name 
 

Number of Pumps 

Pump Description 
 

Supply From 
 

Supply To 
 

Static Head 
(m) 

 

Duty Head 
(m) 

 

Duty Capacity 
(Ml/day) 
Per pump 

 

Number of 
Duty 

Pumps 

Number of 
Standby 
Pumps 

Upper uThukela 
Raw Water Abstraction  3 3 

APE Turbine Pumps 18 
hc 3 stage 

uThukela River Weir Head of Works  50 60.5 16 

 

Table 13.21  Pipeline details: Ezakheni Raw Water Rising Mains. 

System Pipeline Name From To 
Length 

(km) 
Nominal Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper uThukela  Rising Main  Raw Water Abstraction  Raw Water Inlet – Head of Works  1.35 600 Steel 36.7* 27 

Upper uThukela Rising Main  Raw Water Abstraction  Raw Water Inlet – Head of Works  1.26 400 Steel 21.7** 16* 

* Based on a velocity of 1.5 m/s 
** Based on a velocity of 2 m/s 

 
 

Table 13.22  Reservoir details: Ezakheni WTP. 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 
(mASL) 

FL 
(mASL) 

Upper uThukela Ezakheni  Abattoir Hill 20 Command 1060.5* 1055 

Upper uThukela Ezakheni  Aasvoëlkop (New) 9 Command 1087* 1080 

Upper uThukela Ezakheni  Aasvoëlkop (Old) 10 Command 1087* 1080.5 

 * These levels are estimated based on the measured height of the respective reservoirs  



 
 59 

Table 13.23  Pump details: Ezakheni WTP. 

System 
 

Pump Station Name 
 

Number of Pumps 

Pump Description 
 

Supply From 
 

Supply To 
 

Static Head 
(m) 

 

Duty Head 
(m) 

 

Duty Capacity 
(Ml/day) 

 
Number of 

Duty Pumps 
Number of 

Standby Pumps 

Upper uThukela Aasvoëlkop Pump Station 4 1 KSB WKLn 150/5  Ezakheni WTP Aasvoëlkop Reservoir 156 187 6.48* 

Upper uThukela Abattoir Hill Pump Station 3 1 KSB WKLn 150/4 Ezakheni WTP Abattoir Hill Reservoir 136.5 148 6.48 

*Water meter not functional. Flow rate provided by hydraulic calculations. 
 

Table 13.24  Pipe details: Ezakheni WTP Supply System. 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper uThukela Aasvoëlkop Aasvoëlkop Pump Station Aasvoëlkop Reservoir  2 400 steel 16.3** 48 

Upper uThukela Aasvoëlkop Aasvoëlkop Pump Station Aasvoëlkop Reservoir 2 300 steel 9.2** Unknown 

Upper uThukela Abattoir Hill Abattoir Hill Pump Station Abattoir Hill Reservoir 5.5 700 steel 49.9** 32 

** Based on a velocity of  1.5 m/s 



 
 

60 

(c) Tugela Estates Water Treatment Plant and Supply System and the 

uMhlumayo Borehole Supply System 

The Tugela Estates WTP site is unique in that two separate water supply systems, the Tugela Estates 
WTP, built in the early 2000s31 (Figure 13.27) and the uMhlumayo Borehole System, constructed in 
200616 (Figure 13.28), are located immediately adjacent to one another (Figure 13.29 and  
Figure 13.30).  
 

 

Figure 13.27 Tugela Estates Water Treatment Plant (Umgeni Water 2019). 

 

 

Figure 13.28 uMhlumayo Pump Station (Umgeni Water 2019). 

                                                            
31 Personal communication, Mr Thokozani Nzamo, Process Controller, Umgeni Water Operations (20 May 2019). 



 
 61 Figure 13.29 Tugela Estates WTP and uMhlamayo Borehole Supply System layout (NGI 2014; Umgeni Water 2019). 



 
 62 

 

Figure 13.30 uMhlamayo Pump Station adjacent to the Tugela Estates WTP (KZN DoT 
2017; NGI 2014). 

 
The Tugela Estates WTP (Figure 13.27; Table 13.25), located approximately 1.8 km upstream of the 
confluence of the uThukela River and the Bushmans River, abstracts raw water from the uThukela 
River via two 150 mm diameter steel pipelines to the Tugela Estates Raw Water Pump Station 
(Figure 13.31). The raw water pump station includes one duty and one standby pump (Table 13.26). 
The Umgeni Water 2017 and 2019 Process Audits and the 2019 Water Loss Investigation indicated 
that the standby pump had been removed for repairs, but has since been reinstated (in 2020). From 
the Tugela Estates Raw Water Pump Station, the water is pumped via a 150 mm diameter Klambon 
Steel Pipe (Table 13.27) to “four raw water holding tanks which are 10 000 l polyethylene tanks which 
are encased with wire reinforced concrete” (Umgeni Water 2017: 6, Figure 13.32;  
Table 13.28). Water is fed under gravity via a 100 mm diameter steel pipe from these holding tanks to 
a 1.2 Ml/day prefabricated package WTP 
 



 
 63 

 

Figure 13.31 Tugela Estates Raw Water Pump Station (Umgeni Water 2019). 

 

 

Figure 13.32 Tugela Estates Raw Water Holding Tanks (Umgeni Water 2019). 



 
 64 

Table 13.25  Characteristics of the Tugela Estates WTP. 

WTP Name: Tugela Estates 

System: Upper uThukela 

Maximum Design Capacity: 1.2 Ml/day 

Current Utilisation (March 2021): 0.44 Ml/day 

Raw Water Source Run of river abstraction on the uThukela River 

Raw Water Storage Capacity: 4 x 10m3 Tanks 

Raw Water Supply Capacity: N/A 

Pre-Oxidation Type: N/A 

Primary Water Pre-Treatment Chemical: 
Polymeric (Polyelectrolyte) Coagulant Sudfloc 
3456 

Total Coagulant Dosing Capacity: 

Old System: 25l/hr Dosing Pump with No 
Standby 
New System (to be connected): 2 x 12l/hr 
Dosing Pumps (Duty/Standby) 

Rapid Mixing Method: 
Rapid mix is done inline. 
Flocculation column is for slow mixing. 

Clarifier Type: Glass reinforced plastic (GRP) clarifiers 

Number of Clarifiers: 5 

Total Area of all Clarifiers: Total Clarifier Area = 35 m2 (5 x 3 m2) 

Total Capacity of Clarifiers: Total Clarifier Volume = 55 m3 (5 x 11 m3) 

Filter Type: Pressure Filters 

Number of Filters: 2 

Filter Floor Type Unknown 

Total Filtration Area of all Filters 8 m2 

Total Filtration Design Capacity of all Filters: 
For a design filtration rate of 6.25 m/hr, total 
capacity filters are able to treat 50 m3/hr or 
1.2 Ml/day. 

Total Capacity of Backwash Water Tanks: 

No backwash water tanks, clarified water is 
used for backwashing which is insufficient for 
one complete wash. Clarified water holding 
tank capacity is 5 m3. 

Total Capacity of Sludge Treatment Plant: No sludge treatment,  sludge to the river. 

Capacity of Used Washwater System: Unknown 

Primary Post Disinfection Type: Sodium Hypochlorite 

Disinfection Dosing Capacity: Duty/standby dosing pumps = 7.6 l/hr each 

Disinfectant Storage Capacity: 
Supplied in 25 l drums, sufficient storage 
capacity in new building. 

Total Treated Water Storage Capacity: Onsite storage capacity is 2 x 10 m3 Jojo tanks 

 



 
 65 

Table 13.26  Pump details: Tugela Estates Raw Water Pump Station. 

System 
 

Pump Station Name 
 

Number of Pumps 

Pump Description 
 

Supply From 
 

Supply To 
 

Static Head 
(m) 

 

Duty Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number of 
Standby 
Pumps 

Upper uThukela 
Tugela Estates Raw 
Water Abstraction  

1 1 
KSB WKLn 80/5a  Tugela Estates Raw 

Water Abstraction  
Tugela Estates WTP 32 Unknown 1.4 

a Impeller diameter = 220 (205) mm (Umgeni Water May 2019 Water Loss Investigation). 

 

Table 13.27  Pipeline details: Tugela Estates Raw Water Rising Main. 

System Pipeline Name From To Length (km) 
Nominal Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper uThukela Tugela Estates Raw Water  Thukela Estates Raw 
Water Pump station 
(uThukela River) 

Tugela Estates Raw 
Water Holding Tanks 

1.5 140 uPVC CL6 
 

2.3a 19 

a Based on a velocity of 1.5 m/s 

Table 13.28  Reservoir details: Tugela Estates Reservoirs. 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 
(mASL) 

FL 
(mASL) 

Upper uThukela Tugela Estates Raw Water 
Holding Tanks 

Tugela Estates Raw Water 
Holding Tanks 

0.04a Raw water storage Unknown Unknown 

Upper uThukela Khokwane Reservoir Khokwane Reservoir 0.5 Command reservoir 919* 915 

Upper uThukela Sahlumbe Reservoir Sahlumbe Reservoir 0.4 Command reservoir 712.5* 709 

a Four 10 000 l polyethylene tanks. 

*Based on estimated height of such reservoirs, added to the floor level 



 
 66 

The Umgeni Water Process Audit describes the treatment process as follows: 
 

“The water is coagulated in-line before entering a flocculation column (Figure 13.33). The 
flocculated water flows into five clarifiers (Figure 13.33). Clarified water is stored in a 
buffer tank and is pumped into two pressure filters. The filtrate is disinfected with sodium 
hypochlorite and is stored in two on-site reservoirs (Figure 13.34).” 

(Umgeni Water 2017: 2) 
 

 

Figure 13.33 Tugela Estates WTP clarifiers (Umgeni Water 2019). 

 

 

Figure 13.34 Tugela Estates WTP reservoirs (Umgeni Water 2019). 

 
  



 
 67 

Two 80 mm diameter HDPE pipelines convey the water to two on-site reservoirs (Figure 13.34;  
Table 13.28). A 100 mm diameter steel pipeline transports the potable water from the clear water 
reservoir to the Khokwane Pump Station (Figure 13.35; Table 13.29) whilst an 80 mm diameter steel 
pipeline conveys the potable water from the clear water reservoir to the Sahlumbe Pump Station 
(Figure 13.35; Table 13.29).  
 

 

Figure 13.35 Khokwane Pump Station and Sahlumbe Pump Station on the Tugela 
Estates WTP site (Umgeni Water 2019). 

 
Water is pumped from the Khokwane Pump Station via an 85 mm diameter steel pipeline  
(Table 13.30) to the 0.5 Ml Khokwane Reservoir (Table 13.28) which supplies the Khokwane 
community. Water is pumped from the Sahlumbe Pump Station via an 85 mm diameter steel pipeline 
(Table 13.30) to the 0.4 Ml Sahlumbe Reservoir (Table 13.28) which supplies the Sahlumbe 
community.A schematic of the Tugela Estates WTP Supply System is illustrated in Figure 
13.36.Adjacent to the Tugela Estates WTP, is the uMhlumayo High Lift Pump Station which abstracts 
raw water from a borehole (sand aquifer) next to the uThukela River. Raw water is pumped from the 
raw water (low lift) pump station at the borehole via a 150 mm diameter Klambon Steel Pipe (Table 
13.31) to the uMhlumayo High Lift (HL) Pump Station. There is a pressure filter on this pipeline but it 
is bypassed.  The uMhlumayo High Lift Pump Station consists of two pumps (Table 13.32). The water 
is dosed with sodium hypochlorite and pumped via a 100 mm diameter steel pipeline to the 
sump/reservoir of the Mkhalandoda Pump Station. Water is pumped from the Mkhalandoda Pump 
Station to the Hlonyane Pump Station, also feeding the Mkhalandoda Steel Tank along the way (via a 
branch off/tee). The Mkhalandoda Steel Tank is currently not in use, and is bypassed as it has sustained 
damage (and is yet to be repaired). Water is then pumped from the Hlonyane Pump Station to the 
uMhlumayo reservoir, also feeding the Hlonyane Steel Tank along the way (via a branch off/tee). 
uMhlumayo Reservoir (Table 13.33). This uMhlumayo Borehole System has a design capacity of 
1.4 Ml/day and supplies the areas of uMhlumayo, Oqungweni, Bhaza, Hlonyane, Mkhalandoda and 
Ghobo (Figure 13.29). A schematic of the uMhlumayo Borehole Supply System is shown in 
Figure 13.37. A site visit conducted by UW staff in April 2021 revealed a number of significant leaks in 
the reticulation, and these were promptly reported to the uTDM.  
 
An Infrastructure Assessments project by Cooperative Governance and Traditional Affairs KZN 
(CoGTA) was concluded in September 2020.  It reported the following as “quick win projects”: 



 
 68 

 

  Refurbishment of existing  reticulation  and community taps  in the uMhlumayo area, at 

R4 000  000.00 

 Supply and install 15 additional production boreholes, at R5 250 000.00 

 WCWDM, at R4 000 000.00 

 Refurbishment of the WTP, at R11 000 000.00.



 
 69 

Table 13.29  Pump details: Tugela Estates WTP Pump Stations. 

System 
 

Pump Station 
Name 

 

Number of Pumps 

Pump Description 
 

Supply from 
 

Supply To 
 

Static Head (m) 
 

Duty Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Impeller 
Diameter** 

(mm) 
 

Number of 
Duty 

Pumps 

Number of 
Standby 
Pumps 

Upper 
uThukela 

Khokwane 
Pump Station 

1  KSB WKLn 80/5 Khokwane Pump 
Station  

Khokwane 
Reservoir 

260 275 0.53 220 (205) 

Upper 
uThukela 

Khokwane 
Pump Station 

 1 Grundfos CR32-14 
A-F-A-E-HQ 

Khokwane Pump 
Station  

Khokwane 
Reservoir 

260 218.1*** 0.72 Unknown 
TBC 

Upper 
uThukela 

Sahlumbe 
Pump Station 

1  KSB WKLn 65/5 Sahlumbe Pump 
Station 

Sahlumbe 
Reservoir 

197* 220 1.44 Full size 
[...]
 Refurbish 4 existing production boreholes, at R1 400 000.00 

 Provide 12 additional production boreholes, at R4 200 000.00 

 Spring protection with associated infrastructure to 30 existing unprotected springs, at  

R15 000 000.00 

 Refurbishment of the Zwelisha Moyeni WTW, at R320 000.00 

 Refurbishment of reticulation at R28 000 000.00 

 Investigate intervention to increase raw water supply to WTP, at R 320 000.00. 

 

  

 

Table 13.40  Characteristics of the Zwelisha Moyeni WTP 

WTP Name: Zwelisha Moyeni WTP 

System: 
Upper uThukela System (Khombe River, tributary of 
uThukela River) 

Maximum Design Capacity: 
5 Ml/day - Blue Drop (Actually 2.4Ml/day, as the new 
package plant was never commissioned. Filters of new WTP 
are, however, being used by the uTDM, since late 2020) 

Current Utilisation (March 2021): 3Ml/day* 

Raw Water Source Khombe River, tributary of uThukela River 

Raw Water Storage Capacity: 150kl (raw water settling tank) 

Raw Water Supply Capacity:  Rated at 3.6Ml/day* 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: 
Lime dosing facility is available within the plant, used when 
necessary  

Coagulant Aluminium Sulphate used in the past 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 17 l/hr 
Standby Dosing Pump Capacity = 17 l/hr (non-operational) 

Rapid Mixing Method: 
At the weir of the holding tank – downstream of the raw 
water buffer tank (sufficient mixing energy) 

Slow Mixing Method : Flocculation channels 

Clarifier Type: Dortmund clarifier, upflow. 

Number of Clarifiers: 5 

Total Area of all Clarifiers:  277.9 m2  (55.88m2 each) 

Total Capacity of Clarifiers: 
For a design upflow rate of 1m/hr, clarifiers are able to 
treat a capacity of 6.7Ml/day.  

Filter Type: Pressure Filters 

Number of Filters: 4 (a further 4 exist, but are old & abandoned/unused) 

Total Filtration Area of all Filters 20.4 m2 (5.1 m2 each) 

Total Filtration Design Capacity of all Filters: Filtration rate of 10m/hr = 5Ml/day  

Total Capacity of Backwash Water Tanks: 0kl (No Backwash Recovery) 



 
 90 

Total Capacity of Sludge Treatment Plant:  50kl  The capacity of the two large reed beds are unknown 

Capacity of Used Wash water System: 0kl/d (No Backwash Recovery) 

Primary Post Disinfection Type: Chlorine gas; 70kg cylinders 

Disinfection Dosing Capacity: 1 kg/hr Chlorinator (the usual dosing rate is 350g/hr*) 

Disinfectant Storage Capacity: 8 x 70kg cylinders (currently 4) 

Total Treated Water Storage Capacity:  1 Reservoir, is 100kl capacity (in WTP premises) 

*Personal communication: Mr Suben  Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (15 May 2020) 

 
 
 



 
 91 

Figure 13.50 Zwelisha Moyeni WTP Supply System Layout NGI 2014; Umgeni Water 2020) 

 



 
 92 

Figure 13.51 Zwelisha Moyeni WTP Supply System Schematic (not to scale; uTDM Infrastructure) 

  



 
 93 

Table 13.41  Zwelisha Moyeni Raw Water Pump Stations 

System 
 

Pump Station 
Name 

 

Number of Pumps 

Pump 
Description 

 

Supply From 
 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
for duty 
pumps 

(Ml/day) 
 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Zwelisha 
Moyeni 

Zwelisha Moyeni 
raw water 
(Submersible 
pumps) 

2 0 Unknown 
(Submersibl
e pumps) 

Raw water 
holding 
tank; 
Channel off 
the Khombe 
River 

Zwelisha 
Moyeni 
WTP 

4 8.5  3.6 
 

 

Table 13.42  Pump details: Zwelisha Moyeni Clear Water Pump Station (high lift) 

System 
 

Pump 
Station 
Name 

 

Number of Pumps 
Pump 

Descriptio
n 
 

Supply From 
 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head (m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Zwelisha 
Moyeni 

Zwelisha/ 
Moyeni 
Clear 
water 
pump 
station  

1  

KSB WKLn 
80/3 (not 
on site 
2019/2020
) 

Zwelisha 
Moyeni WTP:  
Pump station 

 Zwelisha 
Booster Pump 
Station 2 
(elevated 
tank) 

85.1* 

Unknown
, in for 
repairs 
110*** 

Unknown
, in for 
repairs 
4.3*** 

 1 

WILO 
MVI9505 -
3/25/E/3- 
400-50-2 

Zwelisha 
Moyeni WTP:  
Pump station 

 Zwelisha 
Booster Pump 
Station 2 
(elevated 
tank) 

85.1* 

No info 
on pump 
plate 
100*** 

No info 
on pump 
plate 
2.4*** 

Zwelisha 
Booster 
Pump 
Station 2 

 1 
KSB WKLn 
50/5 

Zwelisha 
Booster 
Pump Station 
2 

Zwelisha Res 1 
(which feeds 
Zwelisha Res 
2) 

138.8
* 

No info 
on pump 
plate 
160*** 

No info 
on pump 
plate 
0.9*** 

1  
Howden 
HMW 50-5 

Zwelisha 
Booster 
Pump Station 
2 

Zwelisha Res 1 
(which feeds 
Zwelisha Res 
2) 

138.8
* 

No info 
on pump 
plate 

No info 
on pump 
plate 

Dukuza 
Booster 
Pump 
Station 

1 1 

**Mono 
(model 
unknown 
to uTDM) 

Dukuza 
Booster 
Pump Station 

Dukuza Res 1 90* ** ** 

Dukuza 
Booster 
Pump 
Station 

1 1 

Mono 
(model 
unknown 
to uTDM) 

Dukuza 
Booster 
Pump Station 

Dukuza Res 2 215* ** ** 

Zwelisha 
Booster 
Pump 
Station 3 

1 1 
KSB WKLn 
50/4 

Zwelisha 
Booster 
Pump Station 
3 (Ogade) 

Zwelisha Res 3 ? 
No info 
on pump 
plate 

No info 
on pump 
plate 

*Ascertained from UAP Phase 3 GIS data (Umgeni Water, May 2020) 
**Pump station could not be accessed (not taken over by uTDM) 
***Calculated estimates using pump curves  



 
 94 

 

Table 13.43  Zwelisha Reservoir details: Clear water system Reservoirs 

System Reservoir Site Reservoir Name 
*Capacity 

(kl) 
Function 

*TWL 
(mASL) 

**FL 
(mASL) 

Zwelisha 
Moyeni 
 

Zwelisha Moyeni 
WTP 

WTP Reservoir 100 Command reservoir 1220.5 1218.5 

Zwelisha Res 1  Zwelisha Res 1  2000 Command reservoir 1448.4 1442.4 

Zwelisha Res 2 Zwelisha Res 2 500 Service reservoir 1406.7 1402.7 

Dukuza Res 1 Dukuza Res 1 750 Service reservoir 1309.3 1305.3 

Dukuza Res 2 Dukuza Res 2 500 Service reservoir 1434.2 1430.2 

Zwelisha Res 3 Zwelisha Res 3 500 Service reservoir 1368.8 1364.8 

**Ascertained from UAP Phase 3 GIS data (Umgeni Water, May 2020) 
*Exact dimensions and to be confirmed on site 

 

Table 13.44  Zwelisha Pipeline details: Clear water bulk Pipeline (rising mains to 
command reservoirs) 

System Pipeline Name From To 
**Length 

(km) 

Nominal 
Diameter 

(mm) 

*Material 
and class 

***Capacity 
(Ml/day) 

*Age 
(years) 

Zwelisha 
Moyeni 

Zwelisha Moyeni 
Rising Main to 
Booster Pump 
Station 

Zwelisha 
Moyeni WTP:  
Pump station 

 Zwelisha 
Booster 
Pump Station 
2 

3.7 250* UPVC CL16 4.9 16 

Rising Main to  
Zwelisha Res 1  

Zwelisha 
Booster Pump 
Station 2 

Zwelisha Res 
1 (which 
feeds 
Zwelisha Res 
2) 

1.5 160** UPVC CL16 1.9 16 

Gravity Main to  
Dukuza Booster 
Pump Station 

Zwelisha Res 1 Dukuza 
Booster 
Pump Station 

17 200** UPVC CL16 2.77 16 

Gravity Main to  
Zwelisha Booster 
Pump Station 3 

Zwelisha Res 1 
(from tee 
junction off 
gravity main in 
row above) 

Zwelisha 
Booster 
Pump Station 
3 

2.9 200** UPVC CL16 2.77 16 

Rising Main to  
Dukuza Res 1 

Dukuza Booster 
Pump Station 

Dukuza Res 1 6.5 200** UPVC CL16 2.77 16 

Rising Main to  
Dukuza Res 2 

Dukuza Booster 
Pump Station 

Dukuza Res 2 4.7 160* UPVC CL16 1.9 16 

Rising Main to 
Zwelisha Res 3 

Zwelisha 
Booster Pump 
Station 3 

Zwelisha Res 
3 

1 110* UPVC CL16 0.9 16 

Gravity main to 
Res 2 

Zwelisha Res 1 Zwelisha Res 
2 

6 200* UPVC CL16 2.77 16 

*Personal communication with Mr Sizwe Khubeka (informed estimate), uTDM Staff (May 2020) 
**Ascertained from UAP Phase 3 GIS data (Umgeni Water, May 2020) 
***Estimate, based on nominal velocity of 1.5 m/s.  



 
 

95 

(f) Bergville WTP and Supply Scheme 

 
The Bergville WTP was built in 1998 to supply water to the Bergville Water Supply Scheme. The 
design capacity is 4 Ml/day (Blue drop), however the plant has been producing 3.2Ml/day42 for 
the last 6 months. 3.5 Ml/day is abstracted from the Tugela River. The actual abstraction point 
is from a small weir in the Tugela River, downstream of Woodstock Dam and Driel Barrage. 
Water meter records are poor due to non-functional water meters. The WTW is just above the 
settlements of Bergville and is within the Inkosi Langalibalele Local Municipality.  
 
The co-ordinates of the WTP are as follows: 
Latitude (South) - 28°44’01” Longitude (East) 29°20’59”43 

 

 

Figure 13.52 Bergville WTP (Bigen Africa, O & M Manual Bergville, 2009) 

 
 

The Bergville WTP supplies water to the following areas: 

 Bergville 

 Hambrook 

 Rooihoek 

 Malottas Kraal 

 Bethani (1 & 2) 

Woodford & Rookdale  

                                                            
42 Personal communication, Mr Suben  Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (15 February 2021) 
43 Ascertained from UAP Phase 3 GIS data (Umgeni Water, May 2020) 



 
 96 

 
Abstraction from the Tugela River is via 2 duty Gorman Rupp T6 pumps and the 200mm diameter uPVC 
raw water rising main that conveys to the head of the works. These two duty pumps together provide 
5.76 Ml/d. See Table 13.46 for further details on the raw water pumps. A standby pump is in place 
and functional. 
 
The Bergville WTP comprises: 

 Raw water holding tank 

 Coagulant dosing, with rapid mixing via hydraulic jump (weir) 

 Flocculation channels 

 2 Clarifiers 

 2 Autonomous valveless gravity filters 

 Disinfection (chlorine gas) 

 Treated water reservoir of 1000kl  

 High lift pump station to the community 

See Table 13.45 for further details on the various components of the WTP. 
 
The Bergville WTP process is summarised as follows:  
 

“Raw water is abstracted from the Thukela River and is pumped via three pumps to a raw 
water holding tank which has 3 channels. A polymeric coagulant is dosed over a weir, before 
a baffled hydraulic jump for rapid mixing. Slow mixing is achieved by a flocculation channel 
before the flow splits into two circular upflow clarifiers. The clarified water is disinfected inline 
and then flows into two autonomous valveless gravity filters (AVGF).” 

(Umgeni Water 2017: 6) 
 
Treated water is pumped from the clear water pump station at the Bergville WTP, up to the Command 
reservoir (4Ml storage) via a 200mm diameter uPVC pipeline, using KSB ETA pumps. The high lift pump 
station at this Command reservoir is referred to as the Caltex pump station. There is a 250mm 
diameter rising main from the Caltex pump station that runs up to the Woodford and Bethany 
Command reservoirs. At the Woodford reservoir, there is pump station to boost water up to the 
Rookdale reservoir via a 160mm diameter rising main. Note that Bergville (town) is also supplied 
directly from the Command reservoir at the Caltex pump station. There is a rising main from the 
Command reservoir to the areas of Acton Holmes and Hambrook, which have their own service 
reservoirs. At a junction on this rising main, the rising main tees off to the Rooihoek/Malottas Kraal 
(Greenpoint) areas. A further booster pump station is required to on this rising main to push water up 
to these reservoirs of Rooihoek/Malottas Kraal (Greenpoint). Figure 13.54 is a supply system 
schematic that provides an overview of the current distribution arrangement described above. The 
details of the pump stations, reservoirs, and pipelines are tabled in Table 13.46, Table 13.47, Table 
13.48, and Table 13.49. 
 
The original level of service for the lower income areas (outside of Bergville town) of this scheme was 
standpipes, and the scheme is struggling to sustain the unauthorised yard connection level of service. 
The unauthorised connections in these areas result in a water demand that the Bergville Water Supply 
Scheme (WSS) was never designed to sustain. Due to this prevailing issue, there are areas of the 
Bergville WSS that receive water sporadically. The major bottleneck is the Bergville WTP, and the 
uTDM are currently planning the upgrade of the WTP. In the interim, the uTDM maintenance teams 
are trying to address the waterlosses in the reticulation system, and repair the package plant 
(1.5Ml/day) adjacent to the main WTP (the package plant has not been operational for seven years).  



 
 97 

Table 13.45  Characteristics of the Bergville WTP. 

WTP Name: Bergville WTP 

System: Upper uThukela System (uThukela River) 

Maximum Design Capacity: 

4 Ml/day (Blue Drop) (including a package plant, which is stand alone 
but share the source and the final water reservoir, next to the main 
WTP, technical details of which have been excluded in this table, as the 
plant has been offline for 6 years*, and details of components are not 
available) (2.4Ml/day without the package plant) 

Current Utilisation (February 2021):  3.2Ml/day** 

Raw Water Source 
Actual abstraction point is from a small weir in the uThukela River, 
downstream of Woodstock Dam and Driel Barrage. 

Raw Water Storage Capacity: None 

Raw Water Supply Capacity: 
 Rated at 5Ml/day (each pump has a capacity of 2.88Ml/day – 2 duty, 1 
standby. 1 Pump for main plant; 1 Pump for package plant) 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: None 

Coagulant Sudloc 3870 (polymeric coagulant) 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 29.96 l/hr (currently set at 40%)* 
Standby Dosing Pump Capacity = 29.96 l/hr  

Rapid Mixing Method: 
At the flocculation hydraulic jump – downstream of the raw water 
buffer tank (sufficient mixing energy, due to baffles) 

Slow Mixing Method : Flocculation channels 

Clarifier Type: Circular clarifier, upflow. Concrete. 

Number of Clarifiers: 2 

Total Area of all Clarifiers:  86 m2  (43m2 each) 

Total Capacity of Clarifiers: 
For a design upflow rate of 1.38m/hr, clarifiers are able to treat a 
capacity of 2.85Ml/day.  

Filter Type: Pressure Filters 

Number of Filters: 2  

Total Filtration Area of all Filters 36.54 m2 (18.27 m2 each) 

Total Filtration Design Capacity of all Filters: Filtration rate of 6.5m/hr = 5.4 Ml/day  

Total Capacity of Backwash Water Tanks: 0kl (No Backwash Recovery) 

Total Capacity of Sludge Treatment Plant:  400kl  (two sludge drying beds) 

Capacity of Used Wash water System: 0kl/d (No Backwash Recovery) 

Primary Post Disinfection Type: Chlorine gas; 70kg cylinders 

Disinfection Dosing Capacity: 1kg/hr Chlorinator (the usual dosing rate is 400g/hr*) 

Disinfectant Storage Capacity: 5 x 70kg cylinders 

Total Treated Water Storage Capacity:  1 Reservoir, is 1000kl capacity (in WTP premises) 

*Personal  communication: Mr Suben  Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (15 May 2020) 
**Personal  communication: Mr Suben  Ramberose, Superintendent, Okhahlamba area, uThukela DM staff (15 February 2021) 
 
 
 



 
 98 

Figure 13.53 Bergville WTP Supply System Layout (NGI 2014; Umgeni Water 2020) 

 
 



 
 99 

Figure 13.54 Bergville WTP Supply System Schematic (not to scale; uTDM Infrastructure) 

  



 
 100 

 

Table 13.46 Pump details: Bergville Raw Water Pump Stations 

System 
 

Pump Station 
Name 

 

Number of 
Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
for duty 
pumps 

(Ml/day) 
 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Bergville 
Bergville 

Raw water 
pump station 

2  Gorman Rupp 
T6 A3-B/FM 

Tugela 
river 
abstraction 
point 

Bergville 
WTP 

3.5 19.7 
2.88 
(per 
pump) 

 1 
Gorman Rupp 
T6 A3-B/FM 

Tugela 
river 
abstraction 
point 

Bergville 
WTP 

3.5 19.7 2.88 

 
 
 

Table 13.47  Pump details: Bergville Clear Water Pump Stations  

System 
 

Pump 
Station 
Name 

 

Number of Pumps 
Pump 

Description 
 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number of 
Standby 
Pumps 

Bergville 

Clear 
water 
pump 
station 
WTP (high 
lift) 

1 1 
KSB ETA 
NORM 100-
080-250 

WTP Clear 
water 
pump 
station 

Bergville 
Town 
Command 
Reservoirs 

41 

68.5** 
No info 
on 
pump 
plate 

4.5** 
No info 
on pump 
plate 

Caltex 
Bergville 
Pump 
Station 

1 1 
KSB WKLn 
80/3 

Caltex 
Bergville 
Pump 
Station at 
Bergville 
Town 
Command 
Reservoirs 

Woodford 
and Bethany 
Command 
Reservoirs 

82.65 147 1.944 

1 1 
KSB ETA BLOC  
065- 40-160 

Hambrook, 
Acton 
Homes & 
Rooihoek 
Pump 
station 

42 

No info 
on 
pump 
plate 

No info 
on pump 
plate 

Rookdale 
Pump 
Station (at 
Woodford 
Res) 

1 

1 
(currently 
in for 
repairs) 

KSB WKLn 
50/4 

Rookdale 
Pump 
Station (at 
Woodford 
Res) 

Rookdale 
Command 
Res 

113.55 111 0.6 

Rooihoek 
Pump 
station 

1 1 
Grundfos 
MS600 T40 
(9.2kW) 

Rooihoek 
Pump 
station 

Rooihoek & 
Malottas 
Kraal 
Distribution 
Reservoirs 

101 

No info 
on 
pump 
plate 

No info 
on pump 
plate 

         

**Plant O&M Manual  



 
 101 

 

Table 13.48  Reservoir details: Clear water system Reservoirs 

System Reservoir Site Reservoir Name 
*Capacity 

(Ml) 
Function 

**TWL 
(mASL) 

***FL 
(mASL) 

Bergville 
 

Bergville WTP Bergville WTP 1 Command reservoir 1121.4 1118.4 

Bergville Town 
Command 
reservoirs 

Bergville Town 
Command reservoirs 

4 Command reservoir 1161.8 1158.8 

Woodford 
Command 
Reservoir 

Woodford Command 
Reservoir 

2 Command reservoir 1245.5 1241.5 

Bethany 
Command 
Reservoir 

Bethany Command 
Reservoir 

2 Command reservoir 1235.5 1231.5 

Rookdale 
Command Res 

Rookdale Command 
Res 

2 Command reservoir 1359.5 1355.5 

Hambrook Res Hambrook Res 0.1 Service reservoir 1144.2 1142.2 

Acton Homes Res Acton Homes Res 0.5 Service reservoir 1143.6 1140.6 

Rooihoek 
Distribution 
Reservoir 

Rooihoek Distribution 
Reservoir 

0.3 Service reservoir 1244.5 1242 

Malottas Kraal 
Distribution 
Reservoir 

Malottas Kraal 
Distribution Reservoir 

0.5 Service reservoir 1218.4 1215.4 

      

*Personal communication with Mr Moses Sibeko (informed estimate), UW Staff (May 2020) (ex-uTDM staff). To be confirmed on site. 
**Reservoir height is an informed estimate provided by Mr Moses Sibeko (informed estimate), UW Staff (May 2020) (ex-uTDM staff 
*** Levels obtained from ARCGIS (UAP Phase 3, Umgeni Water, May 2020) 

 

 
  



 
 102 

 

 

Table 13.49  Bergville Pipeline details: Bulk Pipelines 

System Pipeline Name From To 
Length* 

(km) 

**Nominal 
Diameter 

(mm) 
**Material 

Capacity 
(Ml/day) 

Age 
(years) 

Bergville 
 

Raw water rising 
main 

Tugela river 
abstraction point 

Bergville WTP 0.5 200 
uPVC 
cl12 

2.77 23 

Rising Main to 
Bergville Town 
Command 

WTP Clear water 
pump station 

Bergville 
Town 
Command 
reservoirs 

0.9 200 
uPVC 
cl12 

2.77 23 

Woodford and 
Bethany Rising 
Main 

Pump Station at 
Bergville Town 
Command 
reservoirs 

Woodford 
and Bethany 
Command 
Reservoirs 

11 250 
uPVC 
cl12 

4.9 12 

Rookdale Rising 
Main 

Rookdale Pump 
Station (at 
Woodford Res) 

Rookdale 
Command 
Res  

3.5 160 
uPVC 
cl16 

1.9 23 

Rising Main to 
Rooihoek Pump 
Station 

Pump Station at 
Bergville Town 
Command 
reservoirs 

Rooihoek 
Pump station 
(and 
Hambrook 
Res) 

26.6 

250 (then 
to 110s at 
junctions to 
Rooihoek 
PS & 
Hambrook) 

uPVC 
cl16 

4.9 (0.9 
for the 
110mm 
dia pipes) 

12 

Rooihoek Rising 
Main 

Rooihoek Pump 
station 

Rooihoek & 
Malottas 
Kraal 
Distribution 
Reservoirs 

2.5 160 
uPVC 
cl12 
 

2.1 12 

Malottas Kraal 
Gravity main 

Rooihoek Res 
Malottas 
Kraal Res 

3.3 110 
uPVC  
cl9 

0.9 12 

*Pipelines length obtained from ARCGIS (UAP Phase 3, Umgeni Water, May 2020) 
**Personal communication with Mr Moses Sibeko (informed estimate), UW Staff (May 2020) (ex-uTDM staff); as well as Mr 
Sizwe Khubeka, uTDM staff (May 2020) 

 
 
An Infrastructure Assessments project by Cooperative Governance and Traditional Affairs (CoGTA) 
KZN was concluded in September 2020.  It reported the following as “quick win projects”: 

 Additional boreholes and spring protection required, at R2 750 000.00  



 
 

103 

(g) Colenso Water Treatment Plant and Supply System 

The Colenso WTP was built in 1977 to supply water to the Colenso Water Supply Scheme. The 
[...]
pressure). The major bottleneck is the Colenso WTP, and the uTDM are currently planning the upgrade 
of the WTP. In the interim, the uTDM maintenance teams are trying to address the water losses in the 
reticulation system, and conversing with the community on lowering water demand.  

                                                            
46 Personal communication, Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 



 
 105 

Table 13.50  Characteristics of the Colenso WTP. 

WTP Name: Colenso WTP 

System: Upper uThukela System (Thukela River) 

Maximum Design Capacity: 2.64 Ml/day (O&M Manual) 

Current Utilisation (February 2021):  2.2Ml/day 

Raw Water Source Thukela River 

Raw Water Storage Capacity: None 

Raw Water Supply Capacity: Rated at 3Ml/day (3 raw water pumps) 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: None 

Coagulant Zetafloc 2365 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 38l/hr 
Standby Dosing Pump Capacity: No standby pump. 

Rapid Mixing Method: Mixing chamber – flocculation mixing basin 

Slow Mixing Method : Flocculation channels 

Clarifier Type: Dortmund clarifier, upflow, rectangular 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 24m2 

Total Capacity of Clarifiers: 
For a design upflow rate of 4.52m/hr, clarifiers are able to 
treat a capacity of 2.64Ml/day.  

Filter Type: Pressure Filters 

Number of Filters: 2 

Total Filtration Area of all Filters 11m2 

Total Filtration Design Capacity of all Filters: 
For a design filtration rate of 10m/hr, filters are able to 
treat a capacity of 2.64Ml/day. 

Total Capacity of Backwash Water Tanks: None 

Total Capacity of Sludge Treatment Plant: None (sludge dams failed completely) 

Capacity of Used Wash water System: None 

Primary Post Disinfection Type: Chlorine gas; 70kg cylinders? 

Disinfection Dosing Capacity: 3kg/hr Chlorinator (the usual dosing rate is 200g/hr) 

Disinfectant Storage Capacity: 2 x 70kg cylinders 

Total Treated Water Storage Capacity: 
 None at the WTP. Filtrate is pumped directly to the Berea 
reservoirs which are of 210kl capacity (a further 750kl 

worth of tanks is not functional at this site) 

Note: this table has been populated using UW 2017 assessments, and information provided by Mr Abre Nel, Superintendent for Alfred 
Duma LM, uThukela DM staff (13 May 2020)



 
 106 

Figure 13.56 Colenso WTP Supply System Layout (NGI 2014; Umgeni Water 2020) 

 



 
 107 

Figure 13.57 Colenso WTP Supply System Schematic (not to scale; uTDM Infrastructure) 

  



 
 108 

 

Table 13.51 Pump details: Colenso Raw Water Pump Stations 

System 
 

Pump 
Station 
Name 

 

Number of Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Upper 
uThukela 

Colenso raw 
water 
(Submersible 
pumps on 
trolleys) 

3 0** 1 x Tsurumi 
Pump KTZ67.5 
and 2 x Flyght 
submersible 
pumps (new) 
 
(Submersible 
pumps on 
trolleys) 

Tugela 
River at 
Colenso 

Colenso 
WTW 

3 40*** 3* (for 3 
pumps) 
(1.6 for 
one 
pump) 
(2.5 for 
two 
pumps) 

*An informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 
**Due to demand, normally all 3 pumps run simultaneously. In effect, there is no standby 
***As stated on the pump plate 
 

Table 13.52  Pipeline details: Colenso Raw Water Rising Mains 

System 
Pipeline 
Name 

From To 
Length 

m 

Nominal 
Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper uThukela Colenso 
Raw 
Water 
Rising 
Main  

Colenso 
Raw Water 
Pump 
Station 

Colenso 
WTP 

100m* 150 GMS 

Klambon 
3* 31* 

*An informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 
 

Table 13.53  Pump details: Colenso Clear Water Pump Station (high lift) 

System 
 

Pump Station 
Name 

 

Number of 
Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 
Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Colenso 
Clear water 
Pump station 
Number 1 

1 1 
Normaflo 
M&B Pump 
VE F80 20020 

Colenso 
WTP: 
Clear 
water 
Pump 
station 
Number 1 

Colenso 
town 
reservoirs 
(Berea 
Reservoirs) 

12.6 

19** 
(no 
info on 
pump 
plate) 

3*  
(no info 
on pump 
plate) 

*An informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 
**Estimate using calculation based on the duty capacity 
  



 
 109 

Table 13.54  Reservoir details: Clear water system Reservoirs 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

*TWL 
(mASL) 

FL 
(mASL) 

Colenso 

Berea/Town 
 

Berea/Town Res 1 
Out of 
service 
(300kl) 

Command/Service 974.6 972.6 

Berea/Town Res 2 
Out of 
service 
(300kl) 

Command/Service 974.6 972.6 

Berea New Town Tower 
Out of 
service 
(150kl) 

Command/Service 986.2 982.6 

Suite of Elevated steel 
tanks 

3 x 70kl* 
each 

Command/Service 986.2 982.6 

Inkanyezi Inkanyezi Res 2 ML Service reservoir 982.8 980.3 

Roosboom 
Roosboom Elevated 
Tank 

50kl Service reservoir 997.6 985.6 

*Reservoir height is an informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 

  

Table 13.55  Pipeline details: Clear water bulk Pipeline (rising mains to command 
reservoirs) 

System 
Pipeline 
Name 

From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

**Capacity 
(Ml/day) 

Age 
(years) 

Colenso Rising 
main 
from 
WTP 
(Inkayesi 
& Berea 
Tees) 

Colenso 
WTP 

Junction on 
rising main 
(Inkayesi & 
Berea Tees) 

0.77* 250 AC 6.4 46 

Rising 
main, 
from 
junction 
to Berea 
tanks 

Junction on 
rising main 
(Inkayesi & 
Berea Tees) 

Berea tanks 1.1* 250 AC 6.4 46 

Rising 
main, 
from 
junction 
to 
Inkayesi 

Junction on 
rising main 
(Inkayesi & 
Berea Tees) 

Inkanyesi 
Res 

2.23* 250 AC 6.4 
 

46 

*Measured estimates on GIS. 
**Estimate, based on nominal velocity of 1.5 m/s. 

  



 
 

110 

(h) Ladysmith Water Treatment Plant and Supply System 

The Ladysmith WTP was built in 1978 to supply water to the Ladysmith Water Supply Scheme. 
The design capacity is 23 Ml/day, however the plant has been producing 31Ml/day 47for the last 
six months. 22 Ml/day is abstracted from Spioenkop Dam and 12.44 Ml/day is abstracted from 
the Klip River. In Winter, the supply from Klip River reduces dramatically and the Ladysmith area 
will then require greater supply from the Ezakheni WTP. Water meter records are poor for final 
water due to non-functional final water meters, but the records for raw water are good. 

The WTP is located in the suburbs of the town of Ladysmith and is within the Emnambithi Local 
Municipality.  

The co-ordinates are: 
Latitude (South) 28°34’07”           Longitude (East) 29°46’ 34”48 

 
 

 

Figure 13.58 Ladysmith WTP (Bigen Africa, O & M Manual Ladysmith, 2009) 

 
The Ladysmith WTP supplies water to the following areas: 

 Ladysmith CBD 

 Ladysmith suburbs including AcaciaVille 

 Maidens Castle (when required, normally fed by Ezakheni WTP) 

 St Chads (when required, normally fed by Ezakheni WTP) 

 Modderspruit (when required, normally fed by Ezakheni WTP) 

 Graythrone (when required, normally fed by Ezakheni WTP) 

 Parts of Ezakheni (when required, normally fed by Ezakheni WTP) 

 

                                                            
47 Personal communication, Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (15 February 2021) 
48 Ascertained from UAP Phase 3 GIS data (Umgeni Water, May 2020) 



 
 111 

Abstraction from the Klip River is via 2 duty KSB KWP 150-315 pumps and the 350mm diameter steel 
raw water rising main that conveys to the head of the works. A further 3 KSB ETA 125-315 pumps are 
available but cannot be used due to technical design issues of the pump station i.e. the constant build 
up of sludge in the inlet/suction that is very difficult to remove. These two duty pumps together can 
provide up to 15.3 Ml/day. Water abstracted from the Spioenkop dam is pumped to the raw water 
balancing reservoir (1 Ml) 8km away via a 510mm diameter steel pipe using 2 duty Mather Platt pumps 
and 1 booster pump (also Mather Platt). There is a functional standby available for each of these 
pumps. A 32km raw water gravity main that is of 510mm diameter (steel) transfers the raw water to 
the Ladysmith WTP.   Under normal conditions, the volume of incoming raw water to the Ladysmith 
WTP is 34.44 Ml/day, as the plant is having to produce 31 Ml/day in order to keep up with the rising 
demand. This is far in excess of the rated design capacity of 23 Ml/day, and can be attributed to the 
water losses in the reticulation and the rising water demand within Ladysmith. The uTDM maintain 
that water quality is still good and acceptable (Class 1 SANS 241), even though the plant is constantly 
operating in excess of its design capacity. See Table 13.57 for further details on the raw water pumps. 
 
The Ladysmith WTP comprises: 
 

 Coagulant dosing, with rapid mixing via hydraulic jump (weir) at mixing chamber 

 Flocculation channels 

 4 Clarifiers 

 12 Rapid gravity sand filters 

 Disinfection (chlorine gas) 

 Treated water reservoirs of 7.7 Ml  

 High lift pump station to the community 

See Table 13.56 for further details on the various components of the WTP. 
 
 
The WTP process is summarised as follows: 
 
“The capacity of Ladysmith WW is 23Ml/d. Raw water is abstracted from both Spioenkop Dam and Klip River. 
The raw water is coagulated using Aluminium sulphate and polymeric coagulant. There is a flocculation channel 
for slow mixing, before splitting into four upflow circular clarifiers. There are 12 rapid gravity sand filters, and 
the combined filtrate is disinfected with chlorine gas before the final water is stored in 2 on-site reservoirs.” 
 

(Umgeni Water 2017: 2) 
 

 
Treated water is pumped from the high lift pump station at the Ladysmith WTP to the Golf course 
reservoirs, which have a total storage capacity of 16Ml. There are 4 pump sets available (2 KSBs and 
2 Mather Platts) for pumping up to the Golf course reservoirs, with normal conditions requiring 2 
pumps running simultaneously. The rising main is a 300mm diameter AC pipe.  The Golf course 
reservoirs feed the lower zone of Ladysmith town and suburbs. At the Golf course reservoirs, there is 
a high lift pump station that conveys water to the Observation Hill reservoir (8 Ml). These Mather Platt 
pumps convey 14.7 Ml/day to the Observation Hill reservoir, which feed the higher zone of Ladysmith 
town and suburbs. This rising main to Observation Hill reservoir 450mm and then a 350mm diameter 
steel pipe, as it reduces midway.  At the Observation Hill reservoir is a 70kl tower reservoir, with a 
booster pump station, in order to feed the highest areas of Ladysmith.  
 
 



 
 112 

Figure 13.60 is a supply system schematic that provides an overview of the current distribution system 
described above.  
 
The details of the pump stations, reservoirs, and pipelines are tabled in Table 13.57, Table 13.58, 
Table 13.59, Table 13.60 and Table 13.61. 
 
The production rate of the WTP has been exceeding the design capacity for many years, and the 
Ladysmith area would need to be supplied from the uThukela Regional Water Scheme in the near 
future (new larger WTP near Ezakheni WTP). In the interim, this challenge is currently mitigated by 
the Ezakheni WTP supplying large areas of Ladysmith .e.g. Maidens Castle, St Chads, Modderspruit, 
Graythrone and Ezakheni.  
 
The real water losses in Ladysmith is estimated to be fairly low, as leaks are attended to quickly, but 
there could be numerous unknown leaks that do not surface at ground level due to the town AC 
pipework that was installed in 1958. 
 
An Infrastructure Assessments project by Cooperative Governance and Traditional Affairs (CoGTA) 
KZN was concluded in September 2020.  It reported the following as “quick win projects”: 

 The Driefontein Complex area and Jononoskop areas require additional production 

boreholes and refurbishment of existing boreholes, at R20 000 000.00 

 WCWDM, at R10 000 000.00. 

 
  



 
 113 

Table 13.56  Characteristics of the Ladysmith WTP. 

WTP Name: Ladysmith WTP 

System: Upper uThukela System (Spioenkop Dam and Klip River) 

Maximum Design Capacity: 23 Ml/day 

Current Utilisation (February 2021): 31 Ml/day 

Raw Water Source Spioenkop Dam and Klip River 

Raw Water Storage Capacity:  0 Ml  

Raw Water Supply Capacity: 
 Rated at  34.44Ml/day (from Spioenkop Dam and from  
Klip River, combined) 

Pre-Oxidation Type: None 

Primary Water Pre-Treatment Chemical: Aluminium Sulphate (in Summer) 

Coagulant Zetafloc 2365 (Al/Polyamine) 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 23l/hr 
2 x Standby Dosing Pump Capacity = 1 is 70l/hr;  1 is 38l/hr 

Rapid Mixing Method: Mixing chamber – hydraulic jump 

Slow Mixing Method : Flocculation channels 

Clarifier Type: Circular clarifier, upflow. 

Number of Clarifiers: 4 

Total Area of all Clarifiers: 2156.51m2 

Total Capacity of Clarifiers: 
For a max design up flow rate of 0.6m/hr, clarifiers are able 
to treat a capacity of 31Ml/day.  

Filter Type: Rapid Gravity Sand Filters 

Number of Filters: 12 (6 older; 6 newer; same dimensions) 

Total Filtration Area of all Filters 192m2 (16m2 each) 

Total Filtration Design Capacity of all Filters: 
At a max filtration rate of 6.73m/hr, filters are able to treat 
a capacity of 31Ml/day  

Total Capacity of Backwash Water Tanks: The plant does not have such facility 

Total Capacity of Sludge Treatment Plant: The plant does not have such facility 

Capacity of Used Washwater System: The plant does not have such facility 

Primary Post Disinfection Type: Chlorine gas; 1000kg cylinders 

Disinfection Dosing Capacity: 4 kg/hr Chlorinator (the usual dosing rate is 1.6 kg/hr) 

Disinfectant Storage Capacity: 2 x 1 ton cylinders 

Total Treated Water Storage Capacity: 
7.7Ml (two concrete clear water reservoirs – capacities of 
3.85 Ml each) 

Note: this table has been populated using UW 2017 assessments, and information provided by Mr Abre Nel, Superintendent for Alfred Duma 
LM, uThukela DM staff (13 May 2020, & 15 February 2021 for current WTP output) 



 
 114 

Figure 13.59 Ladysmith WTP Supply System Layout (NGI 2014; Umgeni Water) 

 



 
 115 

Figure 13.60 Ladysmith WTP Supply System Schematic (not to scale; uTDM Infrastructure) 

  



 
 116 

 

Table 13.57  Pump details: Ladysmith Raw Water Pump Stations 

System 
 

Pump Station 
Name 

 

Number of 
Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 
Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Upper 
uThukela 
Upper 
uThukela 

Spioenkop Raw 
Water Pump 
Station 
(Running 2 
pumps in 2020) 
 

2 1  Mather Platt  
618.2 S.T.6. 
MEDI SA.3286 
(Main Pumps) 

Spioenkop 
Raw Water 
Pump 
Station 

Ladysmith 
WTP  

138.23 150.57 21.84 
running 2 
pumps 

1 1 Mather Platt 
12 14 ALE SA. 
3286 
(Booster 
pumps) 

Spioenkop 
Raw Water 
Pump 
Station 

Ladysmith 
WTP 

138.23 25 2.8 (per 
pump) 

Klip River Raw 
Water Raw 
Water Pump 
Station 
 

3 0 KSB ETA 125-
315 

Klip River 
Raw Water 
Raw Water 
Pump 
Station 

Ladysmith 
WTP 

6 *No 
info on 
pump 
plate 

*No info 
on pump 
plate 

2 0 KSB KWP 150-
315 

Klip River 
Raw Water 
Raw Water 
Pump 
Station 

Ladysmith 
WTP 

6 No info 
on 
pump 
plate 

15.3 
 running 2 
pumps 

*These pumps have not been run in 25 years (design issue); therefore the capacity and head has not been estimated  

 
 

Table 13.58  Pipeline details: Ladysmith Raw Water Mains 

System 
Pipeline 
Name 

From To 
Length 

(km) 
Nominal Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper 
uThukela 
 

Spioenkop 
Raw 
Water 
Rising 
Main  
 

Spioenkop 
Raw Water 
Pump 
Station 

Balancing 
reservoir 
(1Ml) 

8 510 AC/ 
Steel 
(Mostly 
steel) 

31 43 

Balancing 
reservoir 

Ladysmith 
WTP 

32 510 AC/ 
Steel 
(Mostly 
steel) 

31 43 

Klip River 
Raw 
Water 
Rising 
Main  

Klip River 
Raw Water 
Raw Water 
Pump 
Station 

Ladysmith 
WTP 

0.4 350 Steel 15.3 43 

         

  



 
 117 

 

Table 13.59  Pump details: Ladysmith Clear Water Pump Station (high lift). 

System 
 

Pump 
Station 
Name 

 

Number of Pumps Pump 
Description 

 

Supply From 
 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Ladysmith 

WTP Clear 
water Pump 
station 
Number 1 
(Pump 4) 

 
1 (pump 
still being 
procured) 

KSB (will be 
smaller than 
the duty) 

Ladysmith 
WTP: Clear 
water Pump 
station 
Number 1 

Golf course 
Reservoirs 

(pump still being 
procured) 

WTP Clear 
water Pump 
station 
Number 1 
(Pump 5) 

1  
KSB Omega 
200-520 

Ladysmith 
WTP: Clear 
water Pump 
station 
Number 1 

Golf course 
Reservoirs 

40 91 21.71 

WTP Clear 
water Pump 
station 2 
(Pump 6 & 
7) 

1 
1 (pump 
still being 
procured) 

Mather Platt 
8/10D-ME 

Ladysmith 
WTP: Clear 
water Pump 
station 
Number 2 

Golf course 
Reservoirs 

40 74.4 19.8  

Pump 
Station to 
Observation 
Hill (PS at 
Golf course) 

1 1 
Mather Platt 
8 10 CME 

Pump 
Station at 
Golf course 
Reservoirs 

Observation 
Hill Res 

40 56.388 14.7  

Pump 
Station to 
Elevated 
Tower (PS at 
Observation 
Hill) 

1  
SALWEIR YES 
80 2926 

Pump 
Station at 
Observation 
Hill 

Elevated 
Tower Res 

±70* 

±85 
(No 
info on 
plate) 

5* 

Pump 
Station to 
Elevated 
Tower (PS at 
Observation 
Hill) 

 1 Wilo /315 

Pump 
Station at 
Observation 
Hill 

Elevated 
Tower Res 

±70* 

±85 
(No 
info on 
plate) 

5* 

*An estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) 
 
  



 
 118 

Table 13.60  Reservoir details: Clear water system Reservoirs 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 
(mASL) 

FL 
(mASL) 

Ladysmith 
 

Ladysmith WTP 
 

Clear Water Res 1 3.85 
Clear Water Storage, 
& sump for pump 
station 

1045 1041 

Clear Water Res 2 3.85 
Clear Water Storage, 
& sump for pump 
station 

1045 1041 

Golf Course (just 
outside the golf 
course) 

Golf Course Res 1 *4 Command reservoir 1087 1080 

Golf Course Res 2 *4 Command reservoir 1087 1080 

Golf Course Res 3 
(rectangular) 

*8 Command reservoir 1090 1085 

Observation Hill 

Observation Hill Res *8 Command reservoir 1127.3 1119.3 

Elevated Tower Res (30 
m height) 

*0.07 Service reservoir 1153 1123 

      

*An informed estimate provided by Mr Abre Nel, Superintendent for Alfred Duma LM, uThukela DM staff (13 May 2020) TBC 

 

Table 13.61  Pipeline details: Clear water bulk Pipeline (rising mains to command 
reservoirs) 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Ladysmith Rising Main to 
Golf course 
Reservoirs 

Ladysmith 
WTP: Clear 
water Pump 
station 
Number 1 & 
Pump Station 
2 

Golf course 
Reservoirs 

1800* 300 AC CL8* 9.16 43 

Rising Main to 
Observation Hill 
Res 

Pump Station 
at Golf course 
Reservoirs 

Observation 
Hill Res 

2500* 450 to 350 Steel CL 
16 

20.62 43 

Rising Main to 
Elevated Tower 
Res 

Pump Station 
at 
Observation 
Hill 

Elevated 
Tower Res 

170* 200/150 AC/Steel 
CL8* 

4.07 43 

         

*Measured length on ARCGIS (approximate), UAP Phase 3 (Umgeni Water, May 2020) 
  



 
 

119 

 

(i) Archie Rodel Water Treatment Plant and Supply System 

The Archie Rodel WTP was built in 1952 to supply water to the Estcourt Water Supply Scheme 
(which is also supplied by George Cross WTW). The design capacity is 12Ml/day (Blue drop), 
however the plant has been producing 11Ml/day49 for the last 6 months. 12 Ml/day is received 